lllustrated Parts Lookup - F4315-120, 015 - PRE-PAINT DECK ASSEMBLY
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lllustrated Parts Lookup

Parts for MURRAY Model "F4315-120", Image Section "015 - PRE-PAINT DECK ASSEMBLY"

Item Part Number Part Description Alt Part Series Qty
1 325116 43" DECK KIT
2 326480-853 QX TOE GUARD - MULCH 326480E701
3 180077 SCREW, 5/16-18X .75
4 1498 NUT, 5/16-18 REGHEXC
5 180077 SCREW, 5/16-18X .75
6 1498 NUT, 5/16-18 REGHEXC
7 317017 PF BRACKET CHUTE MOU
8 180077 SCREW, 5/16-18X .75
9 120393 WASHER, FLAT .344X
10 1498 NUT, 5/16-18 REGHEXC
11 313929 PF LIFT BRKT, REARR
12 180077 SCREW, 5/16-18X .75
13 120393 WASHER, FLAT .344X
14 1498 NUT, 5/16-18 REGHEXC
15 310667 PF BRACKET,DECK LIFT
16 180077 SCREW, 5/16-18X .75
17 120393 WASHER, FLAT .344X
18 1498 NUT, 5/16-18 REGHEXC
19 326893-853 QX BRACE IDLER SUPPO 326893E701
20 180077 SCREW, 5/16-18X .75
22 44108 QX NUT, 5/16-18 WDFL 015x88
23 56424-853 R/B 327519, QUILL A 779066
23-1 56425 WS SHAFT/SADDLE 36"
23-2 49562 BRNG, BALL 6203-2AA-
23-3 50616 MS DUST SHIELD
23-4 55547 QUILL CASTING (1046)
23-5 49562 BRNG, BALL 6203-2AA-
23-6 50818 SPACER- QUILL
23-7 51449 SPACER, SLEEVE .672
23-8 313898 QX R/B 331188 PULLEY 331188
23-9 56365 WASHER, SPECIAL QUIL
23-10 1282 NUT, 7/16-20 WDFLLK
34 35498 R/B 782967, SCREW 5/ 782967
35 300345 SCREW, 5/16-18X1.38
36 1498 NUT, 5/16-18 REGHEXC
37 317040 PF BRACKET FRT.
38 180077 SCREW, 5/16-18X .75
39 1498 NUT, 5/16-18 REGHEXC
40 58305-853 QXR/B 314070, BRACKE 314070
41 58247 NUT, ADJUST EOQ 500
42 180079 QX SCREW, 5/16-18X1. 001X84
43 1498 NUT, 5/16-18 REGHEXC
44 317041 PF BRKT, GAGE WHEEL
45 180077 SCREW, 5/16-18X .75
46 1498 NUT, 5/16-18 REGHEXC
47 322464-853 QX Bracket, Gage Whe 322464E701
48 314282-853 QX Bracket, Stablilz 314282E701
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Parts for MURRAY Model "F4315-120", Image Section "015 - PRE-PAINT DECK ASSEMBLY"

Item Part Number Part Description Alt Part Series Qty
49 180077 SCREW, 5/16-18X .75
50 1498 NUT, 5/16-18 REGHEXC
51 317041 PF BRKT, GAGE WHEEL
52 2483 R/B 782214, WASHER 782214
53 47665 SCREW, 3/8-24X1.25NY
54 320576-853 IDLER ARM ASSEMBLY
54-1 322116-853 QX MP/MM ARM IDLER 4 322116E701
54-2 41601 RIVET, OVSET .187DIA
54-3 306973 BRAKE PAD - HARD-NF3
58 304420 BOLT, .500X2.15 HHS
59 996416 R/B 583409, WASHER, 583409
60 996307 WASHER, FLAT .391X1
61 45171 QX NUT, 3/8-16 HWDFL 015X68
62 326249-853 QX BRACKET, EXTENSIO 326249E701
63 180077 SCREW, 5/16-18X .75
64 180083 SCREW, 5/16-18X1.50
65 446363 WASHER, FLAT .375X
66 271184 NUT, 5/16-18 HEXKEPS
67 1498 NUT, 5/16-18 REGHEXC
68 321828 SF BLADE BRAKE ASSY.
68-1 135624 QX RIVET, TRSET .185
68-2 304119-853 QX HS BRAKE ARM 304119E701
68-3 306973 BRAKE PAD - HARD-NF3
72 180077 SCREW, 5/16-18X .75
73 120393 WASHER, FLAT .344X
74 1498 NUT, 5/16-18 REGHEXC
75 314079 ROD, BRAKE 314079E701
76 1502 QX NUT, 1/4-20 REGHE 782585
78 180079 QX SCREW, 5/16-18X1. 001X84
79 120393 WASHER, FLAT .344X
80 1498 NUT, 5/16-18 REGHEXC
81 325965 BELT GUIDE,43"DECK U
82 308231 SCREW, 1/4-20X1.25 H
83 311104 SCREW, 5/16-18X5.00
84 271184 NUT, 5/16-18 HEXKEPS
85 35410 R/B 782232 SPRING 782223
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